

# CERTIFICATE OF TEST

Certificate of test n°

**20EP2395**

AITEX declares that the articles:

Given by the company:

**“KNITTED EYELET”**

Information according to the customer:

Fabric reference: KNITTED EYELET

Composition and percentage: 50% Polypropylene and 50% Polyester

Weight: 140 gsm // Color: Black

COMERCIALIZADORA DE ARTICULOS DE PROTECCION Y SEGURIDAD MANQUEHUE LTDA.

CARLOS SILVA VILDOSOLA 950 SAN MIGUEL, CHILE

CL-8420470 SANTIAGO DE CHILE CHILE

Complies with the requirements of the standard/s:

**EN ISO 13688:2013 PROTECTIVE CLOTHING. GENERAL REQUIREMENTS.**

4.2 Innocuousness.

c) Determination of pH value

d) Determination of forbidden azo colorants (cancerogenic arylamines)

5.3 Dimensional change of textile materials – Pass - (x 5 cycles washing, 3N, Vertical Dryer A).

**EN 14058:2017 PROTECTIVE CLOTHING. GARMENTS FOR PROTECTION AGAINST COOL ENVIRONMENTS.**

4.3 Air permeability, AP – Class 1 - (x 5 washing cycles, 3N, Vertical Dryer A).

4.7.2 Burst strength of knitted outer shell material – Pass

4.8 Dimensional change due to cleaning – Pass - (x 5 washing cycles, 3N, Vertical Dryer A).

**Remark:** washing instructions according to Standard ISO 6330:2012, method 3N and type F drying (tumble dryer).

**Remark:** The tests have been carried out in the following reports: 2020EP2394 and 2020CN0044 (Date tests ending: 19/02/2020).

The test results above indicated are shown in the testing report:

**2020EP2394**

Issued by AITEX on: 03/11/2020

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown. This does not imply any monitoring or control activity on this product done by AITEX.

This document is a test summary and does not imply a product certification.

Signed by: Raquel Muñoz González  
Manager Innovation Area